A PILOT CONSTRUCTED TREATMENT WETLAND FOR PULP AND
PAPER MILL WASTEWATER: PERFORMANCE, PROCESSES AND
IMPLICATIONS FOR THE NZOIA RIVER, KENYA



Promoter:

Co-promoter:

Members of the
Examination Committee

Prof. Dr. P. Denny

Professor of Wetland and Aquatic Ecology, UNESCO-
IHE Delft/Wageningen University,

The Netherlands

Dr. J.J.A. van Bruggen,
Senior Lecturer,
UNESCO-IHE, Delft
The Netherlands

Dr. T. Okia Okurut

Lake Victoria Basin Commission
EAC Secretariat

Kisumu, Kenya

Prof. Dr. J. H. O’Keeffe
UNESCO-IHE, Delft
The Netherlands

Prof. Dr. J. T.A. Verhoeven
Utrecht University
The Netherlands

Professor Dr. M. Scheffer
Wageningen University
The Netherlands



A constructed treatment wetland for
[...]
wastewater from softwood such as pines is usually highly toxic; 96h-LCs, values for fish are
normally in the range of 2 - 3 % (UNEP, 1985). Effluent toxicity also arises from resin acids
released during mechanical pulping. The BOD load from the dry debarking plant is about 0.1 -
0.5 kg/m’ resulting from pre-treatment of logs with water or steam or from washing of the
debarked logs.

In Kraft pulping, lignin forms methyl mercaptans, a source of odour in Kraft mills, and
catechols (Elvers et al., 1990). Catechols may subsequently be oxidized by air to quinones that
largely account for the brown colour of Kraft pulp mill wastewater. If the mill uses chlorine to
produce bleached pulp, some chlorinated organic compounds are produced. Some simpler
compounds that have been identified include chloroform, chloroacetic acids, and various kinds
of chlorinated phenols (Thut, 1993). Dissolved lignin material can also be chlorinated,
producing large complex molecules which cannot be readily identified using even the most
sophisticated analytical techniques (Thut, 1993). A general measure of chlorine attached to
organic molecules is used to monitor this type of material. The most commonly used technique
yields a measure of adsorbable (to activated carbon) organic halides (AOX). The chlorolignins
are difficult to biodegrade. The white water from the paper mill contains inorganic substances
that are added as mineral fillers, dyes and other additives such as starch, glue, brighteners,
defoamers, slimicides, and dispersion and complexing agents.

Environmental importance of Kraft pulp and paper mill effluents

Besides the fact that the Kraft pulping process involves a very large capital investment, the
major difficulties with the process is the accompanying obnoxious odour associated even with
the most advanced mill, and the high water usage. Foam associated with Kraft mills is
aesthetically undesirable. Foam is suspected to concentrate certain toxic components of effluent
such as the resins and fatty acids (Water Pollution Control Directorate, 1976).

Untreated Kraft pulp and paper mill effluents can be toxic to fish. According to Howard and
Walden (1974), although the effluents may be of low toxicity, the tremendous volume
discharged from a Kraft mill “can produce deleterious effects in the environment to fish and
other fauna that may be stressed by chronic exposure to sub-lethal effluent concentrations”.
Thus the organisms may be less able to meet natural stresses imposed upon them in the
environment.

The Water Pollution Control Directorate (1976) and Johnston et al (1996) indicate that the
toxicity of Kraft effluents is caused by, among other things, chlorinated lignins and phenols;
resins and resin acids; slimicides, and sulphur compounds. However, the level of toxicity
depends on other factors prevailing in the receiving stream such as pH, and dissolved oxygen.



General introduction 9

Suspended solids are often associated with blanketing large areas of river bottoms causing a
reduction in oxygen and the release of toxic hydrogen sulphide. The high load of suspended
solids from pulp and paper mills, therefore, can destroy spawning grounds. Highly coloured
effluents coupled with suspended solids reduce light penetration, thereby reducing primary
productivity and altering the food web in the aquatic system (Water Pollution Control
Directorate, 1976; Byrd et al., 1986).

Pulp and paper mill effluents also cause taste and odour problems in water and fish. The
most apparent and widespread unpleasant effect noticed by the public is the taste and odour
impairment (tainting) of fish flesh and fat (Water Pollution Control Directorate, 1976).

Treatment of pulp and paper mill wastewater

Pulp and paper mill wastes are treated in the following manner (Nemerow, 1978): (1) recovery
(2) sedimentation and flotation to remove suspended matter, (3) chemical precipitation to
remove colour, (4) activated sludge to remove oxygen-demanding matter, (5) lagooning, for
purposes of storage, settling, equalisation, and sometimes for biological degradation of organic
matter. However, at PANPAPER mills, treatment stages (3) and (4) are not followed. Nemerow
(1978) reports that the cost of treatment is considered high in relation to the cost of product
produced. Thus economic limitations have forced the industry to place emphasis on recovery
rather than treatment. PANPAPER for example, recovers about 92 % of the lime used for
making the cooking liquor.

Internal control measures

The environmental goal of internal process modifications is to reduce water consumption,
reduce fibre losses and to reduce chemical and consequently BOD losses (Edde, 1984). These
mainly involve recycling. The recovery processes in the paper mill involve the use of “save-
alls”, either in closed or partly closed systems. The save-alls are installed not only as a waste-
treatment measure, but also as a conservation measure to recover fibres and fillers. Other
measures include the following:

Chlorine bleach substitution: (i) Sequential chlorination — involves the substitution of a portion
of the chlorine in the first bleach stage with chlorine dioxide. The preferred degree of
substitution of chlorine dioxide for chlorine is 30 to 75 % on an equivalent basis. The equipment
required to utilise sequential chlorination is only slightly different from that used in
conventional chlorination, and it is relatively inexpensive to install (Edde, 1984). Sequential
chlorination may be followed by a hypochlorite stage replacing conventional caustic extraction.
This process change can result in a significant reduction in effluent colour (75 - 80 %) and
toxicity, moderate reduction in effluent chlorides (20 - 25 %), chemical oxygen demand (COD;
20 - 35 %) and dissolved solids (20 - 30 %). PANPAPER Mills in the period 2002 - 2004
undertook a modernisation project with support from World Bank/IFC; aimed at achieving
regional competitiveness, partly by replacing the chlorine bleach plant (World Bank, 1996).
This has reduced the consumption of elemental chlorine by substituting it with chlorine dioxide.
It is expected that the new process will improve the final effluent quality by reducing
concentrations of absorbable organic halides (AOX) and dioxins. (ii) Oxygen bleaching — due to
the high amount of chlorides usually present in the effluent from a conventional bleach plant,
the incorporation of the bleach plant effluents, or part thereof, in the recovery system of a pulp
mill has not been deemed technically feasible (Edde, 1984). The present state-of-the art
indicates that elemental chlorine cannot be completely eliminated while producing fully
bleached pulp, but the chlorine consumption can be drastically reduced by substituting part of
the chlorine used with elemental oxygen as an oxidising agent. This achieves pollution load
reductions of about 77 % for BODs, 87 % for colour, 76 % for COD and 70 % for chloride from
the bleach plant effluent (Edde, 1984). Unfortunately, the oxygen reactor is more expensive than



10 Chapter 1

a conventional bleach tower (Edde, 1984). Thus such a modification in bleach technology may
probably not be economically attractive for PANPAPER mills.

Closed-cycle Kraft mill: The closed cycle mill concept involves complete recycle of the unit
process effluents, resulting in no process sewers and minimum purges. An example of a full
scale closed cycle zero effluent mill is the Millar Western Meadow Lake Mill in Canada, which
has been in operation since 1992 (Edde, 1994). The Mill’s dissolved and suspended solids are
concentrated and disposed by incineration. According to Edde (1994), closing the water cycle in
a bleached Kraft mill will totally eliminate absorbable organic halides (AOX) and dioxin
discharge problems that have become the major environmental issue in pulp mills since the
1990°’s. The closed cycle technology, therefore, has good environmental justification but in
terms of commercial expenditure for an existing plant like PANPAPER it is not viable (Personal
Communication with the Technical Manager of PANPAPER).

External control measures
The collected effluent is treated in the following stages (UNEP, 1985): (i) pre-treatment: In
some mills bleach plant effluent is treated separately before mixing with the rest of the effluent
stream for secondary treatment. (ii) Primary treatment: removal of suspended solids by
sedimentation using clarifiers. (iii) Secondary treatment — removal of dissolved material by
different biological methods viz.: stabilisation ponds (natural aeration, more than 10 days);
mechanically aerated lagoons (5-10 days), activated sludge, trickling filter, anaerobic treatment.
In order to biologically treat pulp and paper mill wastes successfully some effluents must be
neutralised or cooled first, and practically all must be supplemented with nitrogen and
phosphorus since they are deficient in these microbial nutrients essential for high rate oxidation
(Edde, 1984; Gehm and Bregman, 1976; Gapes et al., 1999). The acceptable
BODs:nitrogen:phosphorus ratio in a biological treatment system is usually considered to be
100:5:1 (Water Pollution Control Directorate, 1976). However, the actual nutrient requirement
is a function of temperature and the growth phase of the microorganisms.

Wastewater treatment at PANPAPER Mills

The existing wastewater treatment system at PANPAPER Mills was designed, established and
commissioned in 1974 handling 25,000 m’/day of combined pulp and paper mill effluent.
However, the discharged wastewater volume increased steadily with increased production and
by the end of the 1990s had reached a maximum of 40,000 m3/day with an average 35,000
m’/day. The effluent is channelled through a bar screen into two parallel clarifiers then treated
through a series of ponds two of which are aerated. A detailed description is given in Chapter 2.
The effluent is finally discharged into the Nzoia River via a diffuser out-fall. Domestic
wastewater separately goes to Webuye municipal sewage lagoons.

River Nzoia

The River Nzoia into which PANPAPER Mills discharges its wastewater is one of the largest
rivers on the Kenyan side of the Lake Victoria basin. It has an average annual discharge of 52.0
m’/s at Webuye (station 1DA02), the highest being 92.8 m’/s in the month of September while
the lowest flow is 10 m®/s in March although flows as low as 0.2 m’/s have been reported
(JICA/GOK, 1992). The river flows through a densely populated area with 400-650 persons/km”
(GOK, 1999) throughout the rest of its course before entering Lake Victoria. The river is
important for artisanal fisheries and is a source of water to downstream riparian communities
and industries such as the Mumias Sugar factory. In the dry season months of January to April,
the dark colour of the effluent and foam is visible more than five kilometres downstream of the
discharge point. Achoka (1998) reported the presence of partially-treated mill effluent in the



General introduction 11

river. Complaints of depleted fish stocks and presence of fibres in the water abound from the
local communities who depend on the river for water supply.

Limited historic data available at the Ministry of Water Resources and Irrigation on the final
effluent quality from PANPAPER shows that it seldom meets the discharge guidelines issued by
the government of Kenya. There is, therefore, need to improve the final effluent quality for
PANPAPER mills. This may be achieved by incorporating a constructed wetland for secondary
or tertiary level treatment.

The study site

Pan African Paper Mills (E.A.) Limited commonly known as PANPAPER is the only integrated
pulp and paper mill in Kenya. It is situated on the banks of Nzoia River in Webuye town, in the
highlands of western Kenya. The mills are at global position 00°35'440"N 34°47'110"E and an
altitude of 1640 m above mean sea level within the Lake Victoria basin, some 400 km northwest
of Nairobi City (Figure 1.1).

The area has a tropical climate with mean air temperatures ranging from 14°C to 27°C. Two
rainy seasons are experienced: the April-May “long” rains and the October-November “short”
rains. The mean annual rainfall is 1671 mm (JICA/GOK, 1992). The relative humidity varies
from 41-68 % and wind speeds are in the range of 1.0 to 1.7 m/s (Meteorological data, Nzoia
Station).

The pilot-scale constructed wetland at PANPAPER is located within the tree nursery below
the final wastewater stabilization lagoon, about 1 km south east of the factory.

e
AR

»  Towns

Ri ver Nzoia . )
Lake Victoria 400 Kilometers
[ ] Lake Victoria catchmen

0 50 100 Kilometers
e

Fig. 1.1 Map of Kenya with Lake Victoria catchment and Nzoia River sub-catchment. The study site, Pan
African Paper Mills, is located on the banks of Nzoia River in Webuye Municipality.



12 Chapter 1

Research goal and objectives

The overall goal of the research study is to establish the potential of constructed wetlands for the
treatment of pulp and paper mill effluents under tropical environmental conditions in order to
improve the management of industrial effluents in Kenya, and in the East African Region in
general.

The main objectives were to establish the efficacy of a pilot, experimental constructed
wetland in the purification of pulp and paper mill wastewater, and to determine the optimal
design criteria and operating conditions for a full-scale constructed wetland treating pulp and
paper mill effluents. The specific objectives were:

e To characterize the effluent at PANPAPER mills.

e To establish the growth characteristics of various local emergent wetland plants such as
Typha domingensis, Phragmites mauritianus, and Cyperus papyrus and Cyperus
immensus in pre-treated pulp and paper mill wastewater.

e To determine hydrological and flow characteristics of the pilot constructed wetland
system

e To establish the performance of three macrophyte species in removing nutrients,
organic matter (BOD, COD), suspended solids, and phenols under varying operating
conditions.

Thesis structure

The thesis focuses on exploring the use of a constructed wetland to improve the quality of the
final effluent from PANPAPER Mills such that it is in compliance with national discharge
regulations; and to protect the receiving aquatic environment and public health. The thesis is
composed of seven chapters. The present chapter (Chapter 1) gives the background information
on water pollution issues within the Lake Victoria basin and the Nzoia River, in relation to the
pulp and paper industry. It also gives an overview of pulp and paper making processes and the
produced wastewater treatment.

Chapter 2 provides information on the performance of the present wastewater treatment
system of PANPAPER Mills. The nature and quantity of pollutants that are regulated by the
government is detailed therein. This information forms the basis for the design of the pilot
constructed wetland in Chapter 3. The chapter subsequently describes the key construction
aspects, the set-up and operation conditions, hydrological (rainfall, evapotranspiration) and flow
characteristics. Chapter 4 describes the experimental wetland system’s establishment with
respect to plants, these being the engineers of the systems treatment capacity. It includes
information on biomass nutrient status and/or flows as an indicator of plant and ecosystem
health. The nutrient removal capacity under different operation conditions and the implication
for the water quality of the Nzoia River is discussed. The effect of plant growth coupled with
various operation conditions (operation mode, hydraulic loading, hydraulic retention time) on
treatment efficacy are discussed in subsequent chapters. Chapter 5 considers organic matter
(BOD, COD) and suspended solids removal. Removal rates are estimated and implications for
the water quality of the Nzoia River under various scenarios discussed. Chapter 6 addresses
phenol removal. The initial findings in the first 15 months of operation (Abira et al., 2005) are